TORONTO Water
ASHBRIDGES BAY WASTEWATER

TREATMENT PLANT

2024 Annual Report

March 31st, 2025



CITY OF TORONTO WASTEWATER TREATMENT PLANT

ID_H]TIIRIINIIIWater ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT

EXECUTIVE SUMMARY

The Ashbridges Bay Treatment Plant (ABTP) is one of four wastewater treatment facilities
operated by the City of Toronto. This facility, located at 9 Leslie Street, has a rated capacity of
818,000 m3/day, or 818 ML/day, and serves an equivalent population of approximately
1,394,000. The Ashbridges Bay Treatment Plant discharges into Lake Ontario and operated under
Amended Environmental Compliance Approval (ECA) Sewage No. Amended ECA No. 0574-
CQ6J5H, issued on May 2, 2023.

The average daily flow rate in 2024 was 576.29 ML/day. Influent concentrations of Biochemical
Oxygen Demand (BODs), Total Phosphorus (TP) and Total Suspended Solids (TSS) averaged 202.8
mg/L, 6.9 mg/L, and 295.8 mg/L, respectively.

Ashbridges Bay Treatment Plant achieved the following Secondary Effluent quality and loading
rates in 2024 in comparison to ECA limits:

Parameter ECA! 2024 Secondary
Effluent
Total Suspended Solids (TSS) 25.0 mg/L 15.9
Carbonaceous Biological Oxygen Demand (CBODs) 25.0 mg/L 7.3
Total Phosphorus (TP) — Monthly Average 1.0 mg/L 0.8
pH 6.0-9.5 7.1
TSS Loading Rate 20,450 kg/day 8,827
CBODs Loading Rate 20,450 kg/day 4,079
TP Loading Rate 818 kg/day 425

1 Referenced from ECA Sewage No. 0574-CQ6J5H Schedule C.
2 Arithmetic mean of monthly geometric mean data.

All ECA secondary effluent limits were met with the exception of the monthly concentration limit
for TP in November of 1.3 mg/L . This exceedance was due to a high rainfall event which resulted
in very high plant flows and solids wash out from the plant. The plant sewershed includes
combined sewers and subject to extremely high flows in wet weather. The City is undertaking
significant works to capture and treat combined sewers flows and reduce the peak flows to
Ashbridges Bay, enabling the plant to perform better.

During 2024, the biosolids generated at Ashbridges Bay were managed through agricultural land
application, soil amendment use, pelletization, and mine reclamation. The total amount of
biosolids generated at the plant in 2024 was 147,182 wet tonnes at an average of 26.05 % total
solids (TS). The biosolids generated met all the metal and E. coli concentration requirements set
out in O.Reg 267/03.



CITY OF TORONTO WASTEWATER TREATMENT PLANT

ﬂ]_ﬂ”llﬂllNlllWater ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT

Ferrous chloride consumption for phosphorus removal totalled 1,549 tonnes as Fe. Polymer
onsumption in 2024 for waste activated sludge (WAS) thickening and sludge dewatering totalled
198 and 683.376 tonnes, respectively. Total sodium hypochlorite (12% w/v) consumption for
disinfection totalled 4,587 m3.

There were twenty-six secondary treatment system bypass occurrences in 2024 where portions
of the flow did not receive secondary treatment, but still received primary treatment, and
nutrient removal before being disinfected and discharged into Lake Ontario. Total bypassed flows
were estimated to be 7,555.97 ML.

The plant continued with numerous capital projects. Notable projects included: construction of
a new ultraviolet (UV) disinfection facility; construction of a new influent pumping station;
construction of a new WAS thickening facility; construction of a new plant outfall; construction
of D Building Phase 2; design of Secondary Treatment Upgrades, design of new Pelletizer;
construction of new Hot Water Boilers and construction of Digesters 9-12 upgrade. A variety of
scheduled, preventative, predictive and reactive maintenance was performed, including annual
calibration of effluent monitoring equipment.

Total annual consumption for potable water, hydro, and natural gas was 628,225 m3, 134.7 GWh,
and 6.0 M scm (Standard cubic meter), respectively. Direct operating costs for 2024 totalled
$73.4 M. In 2024, the Ashbridges Bay Treatment Plant had a staffing compliment of 148 full time
equivalent (FTE) employees. As of February 21, 2025, there were 4 health and safety incidents
and 13 lost time days due to work related injuries in 2024 (to December 31, 2024).



CITY OF TORONTO WASTEWATER TREATMENT PLANT

ID_H]TIIRIINIIIWater ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT

TABLE OF CONTENTS

EXECUTIVE SUMMARY ....ciiiiiiiiiiiiiiiiiinininisinisisisissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses i
TABLE OF CONTENTS .....cuuiiiiiiiiiiiiiisisisisssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsses iii
S 1\ 1200 10 LU T o 10 1
2 PLANT PROCESS OVERVIEW .......cccceeiiiiiiiiiiiiiiiiiiiiieiinieeneieneeeeeseeeseseseseeeseseseseseseeeseseseseseeen 2
2.1 INFIUBNT e s ne e nane e 2
2.2 Preliminary TreatMeENT ... ..cci ittt s e e s s rtre e e s sabe e e s s sabaaeessabeeeeennns 2
2.3 Primary Trealm e Nt .. s 2
2.4 SecoNdary TrEatMENt.....c..uiiiiiiiiie ettt s st e e e s s e e e s s sae e e e s sabeeesssabaaeessnseeeesnnes 3
2.5 FINALEFFIUBNT .ttt 3
2.6 SOlIdS HANAIING .eeiiiiiiiiiiiiie ettt e e s e s st e e e s s aba e e s esabaaeessanaeeeennns 4
P2 Ao [ 1o [\ T o - T= =T o =T o | U PSR PPPRRPRPPPRNE 4

 J o 10 T 00 S U Y T 5
3.1 ProcCess Parameters. ... eiiiiiiiiiii it 5
3.2 Biosolids ManagemeNt.......ccouiiuiiiiiiiiieeeriiiee et e st e e s sire e e s s sar e e e s sabe e e e s sabaaee s sareeeeenans 8
3.2.1  Agricultural Land AppliCation.......cccueeeiiiiiiee ittt 8
3.2.2  Third Party Process Stabilization (Soil Amendment) ........cccceeeeieeeecciiee e, 9
3.23 PelIETIZAtION ... s 9
3.24 Landfill Management of BioSOldS ........ccovcuiiiiiiiiieiiiiiiiee e 9
3.25 Mine Reclamation .......coouiiiiiiiiie e 9

3.3 ChemiCal USAZE ..uuvvrveiiiiiiiiieitiieeeee ettt ee e e e eetrare e e e e e e e s eabbbeaeeeeeeesesssbsseeeeeeesssnnases 10
3.4  Bypasses, Overflows, Spills, and Abnormal Discharge Events .......cccccccoevevvrveeirieeeiinnnns 10
34.1 2V o = 11 TSRS 10
3.4.2  OVEITIOWS ..o 11
3.4.3 Y o111 USSP URUPRRRRRIN 12
3.4.4  Abnormal DiSCharge EVENTS ......coooviciviiiiiie ettt e e e e 16

3.5 COMPIAINTS. e ie ittt e e e e e e e e et bra e e e e e e e sennbbrraraaeeeeeaaanes 16
3.6 MECP Procedures F-5-1 and F-5-5 ......ccooiiiiiiiiiiiiiiiiceece e 17



0l TORONTO\Water

CITY OF TORONTO WASTEWATER TREATMENT PLANT

ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT
3.7  Effluent Quality Assurance and Control MEasSUreS........ccceecveeeeriiieeeeriiiveeesiiieeeesnieeeens 17

4 CAPITAL PROJECTS....ccuuuuuuuunnnnnnnnnnnsnsnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes 18

5 MAINTENANCE ......cooiiiiiiiiiititititiitietetereeeeere ettt eee et teeetete sttt teeetetetetseeteeeeetatsasseasssaeasnennns 20

I U I L 1T 22

7 ADMINISTRATION.....cctttitiiitiiitiiettitieteteteeeeeteteteeeeeeeteteretereteeeteeetetetetetetetetereeeeeeeeeaeeenenee 23
7.1 Operations and MaintenanCe COSES.......uuiirriiiiiriiieeiriiieee e errrre e esiae e e s snaae e e s saees 23
7.2 HUM@N RESOUICES....cciiiiiiiiiiiiiitite ettt e s r e e e e s s s baa e e e e e s s s s senanns 24
7.3 Occupational Health & Safety .....c..ciiiviiiiiiiieie e 25
7.4 Staff Training and DeVeIOPMENT ....ccovuiiiiiiiiee et e e s 26
7.5  Utility Operator CertifiCation ........couivciiiiiiiiiiieccec e 26
7.6 MECP COIreSPONUENCE....cuvvieeeeitrieeeecitteeeesirteeeesbreeesssibaeeesssabseeessstaeesssssaeeessnssaeessssnsees 26

APPENDICES

APPENDIX A - Plant Schematic

APPENDIX B — Influent and Effluent 2018 Performance Charts

APPENDIX C - Historical Performance Data

APPENDIX D - Secondary Treatment Effluent (Leachate Related)

APPENDIX E — Influent and Effluent Metal Concentrations

APPENDIX F — Biosolids Analysis

APPENDIX G — Maintenance Activities

APPENDIX H — Staff Training Courses

LIST OF TABLES

Table 1: Secondary Treatment and Final Effluent Parameters.......ccccoccvvveiviiieiiiniiee e, 5

Table 2: ProCess Parameters. ... .oo o iii ittt st s snee e 6

Table 3: Biosolids Management MEthodS ........coouiiiieiiieiiiccireeeee e eerirrreee e e e s eeaans 9



CITY OF TORONTO WASTEWATER TREATMENT PLANT

ﬂ]_ﬂ”llﬂllNlllWater ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT
Table 4: Chemical USage SUMMIAIY ......ciiiiiiiiiiiiiieeeeiiiee e esreee s sttt e e s siree s s satae e s ssbaeeessanaeeessaseees 10
Table 5: BYPASS SUMMIAIY ..eiiiiiiiieiiiiiie ettt ettt e e s st e e e s s irae e s ssbae e e s s baeesssasbaeesssasaaeeesssaeeesnsenes 11
Table 6: SPIll SUMMIAIY .ccciiiiiiiiiieieee e e e e e et r e e e e e e sesebbbbareeeeeeseesssrrrenereeenns 12
Table 7: Capital PrOJECLS ..ccovieeeiieeeeee ettt e e e et e e e e e e s e sebbbbaeeeeeeeseeansbeaeneseeenns 18
Table 8: Summary of Regulated Monitoring Equipment Calibration and Maintenance.............. 20
Table 9: Average Unit and Total Utility COSt.....ccuuiiiiiiiiiiiiriiiee et 22
Table 10: Plant Staffing ....ueee e aae s 24
Table 11: Wastewater Treatment CertifiCates .......ccccvveeiiiciee i 26
Table 12: Correspondence submitted to the MECP and MOL.........ceevieiiiiiccnireeeeeeeeiiiirrreeeeeeeenn 27

LIST OF FIGURES

Figure 1: Annual Utility Consumption (Water, Hydro, Gas) ......cccccceeeveveeeniieeenieeccieeceee s 22
Figure 2: Operations and Maintenance Cost BreakdOoWN..........cccceeeiviiiieiiniiieeiiniieee e 23
Figure 3: Ashbridges Bay Treatment Plant Health & Safety Injury SUmMmMary ........ccceeevvvvvenneenn. 25



0l TORONTO\Water

CITY OF TORONTO WASTEWATER TREATMENT PLANT

ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT

2024 ANNUAL REPORT

Percent concentration of components of a solution expressed as weight by volume

GLOSSARY OF ABREVIATIONS
AAC Annual Average Concentration
BOD5 Five-Day Biochemical Oxygen Demand
CBOD5 Five-Day Carbonaceous Biochemical Oxygen Demand
CEPT Chemically Enhanced Primary Treatment
CEU Continuing Education Units
CFU Colony Forming Units
DAF Dissolved Air Flotation
E. coli Escherichia coli
ECA Environmental Compliance Approval
Fe Iron
HTP Humber Treatment Plant
HRT Hydraulic Retention Time
kg Kilogram
kWh Kilowatt-hour
MAC Monthly Average Concentration
MGMD Monthly Geometric Mean Concentration
MWh Megawatt-hour
m3 Cubic metre
m3 /day Cubic metre per day
mg/L Milligrams per litre
mL Millilitre
ML Million litres
MECP Ministry of the Environment, Conservation and Parks
Q Flow Rate
RAS Return Activated Sludge
SBS Sodium Bisulphite
SBS (P) Sodium Bisulphite Presence
scm Standard cubic metre
SS Suspended Solids
TCR Total Residual Chlorine
TP Total Phosphorus
TS Total Solids
TSS Total Suspended Solids
TVS Total Volatile Solids
TWAS Thickened Waste Activated Sludge
ug/L Micrograms per litre
WAS Waste Activated Sludge
% w/v
% w/w

Percent concentration of components of a solution expressed as weight by weight

Vi



CITY OF TORONTO WASTEWATER TREATMENT PLANT

ﬂ]_ﬂ”IIHIINIIIWater ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT

Definitions

Bypass: Means diversion of sewage around one or more treatment processes, excluding
Preliminary Treatment System, within the Sewage Treatment Plant with the diverted sewage
flows being returned to the Sewage Treatment Plant treatment train upstream of the Final
Effluent sampling point(s) and discharged via the approved effluent disposal facilities.

Overflow: An overflow is defined as a discharge to the environment from the plant at a location
other than the plant outfall downstream of the final effluent sampling station.

Spill: A spill is defined within the meaning of Part X of the Environmental Protection Act. "Spill",
when used in reference to a pollutant, means a discharge,

a) into the natural environment,

b) from or out of a structure, vehicle or other container, and

c) that is abnormal in quality or quantity in light of the discharge.

Abnormal Discharge: A discharge of a pollutant designated by the regulations at a location
designated by the regulations shall be deemed to be in a quantity or with a quality abnormal at
the location. R.S.0. 1990, c. E.19, 5. 91 (2).

Loading (%) = Concentration (%) X Flow (%)

_ Concentration (Final)
Concentration (Initial)

Percent Removal (%) = 1

, + X [¢BOD
kg cBOD ) B (Q Primary Ef f luent QRAS) e 5'0”.”:(,“, (-ffhrem]

Aeration Loading = (

m3 aeration capacity aeration Tanks

Centrif uge Feed TS — Centrate TSS

x 100
Centrif uge Feed TS

Solids Capture (%) =

Vii



CITY OF TORONTO WASTEWATER TREATMENT PLANT

ﬂ]_ﬂ”llﬂllNlllWater ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT

1 INTRODUCTION

The Ashbridges Bay Treatment Plant (ABTP) is one of four wastewater treatment facilities
operated by the City of Toronto under the responsibility of the Wastewater Treatment section of
Toronto Water. The facility is located at 9 Leslie Street, in Toronto’s east end and also includes
two raw sewage pump stations located north of Lake Shore Boulevard at 1091 Eastern Avenue.
The Ashbridges Bay Treatment Plant services a sewershed of approximately 25,000 ha and an
estimated connected population of 1,394,000%; bounded by Steeles Avenue on the north, the
Humber sewershed on the west, the Highland Creek sewershed on the east, and the lakeshore
on the south. The plant also provides production of biosolids for beneficial use, including the
biosolids that are generated and transferred from the Humber and North Toronto Treatment
Plants. The Ashbridges Bay Treatment Plant has a rated capacity of 818,000 m3/day, or 818
ML/day.

Major liquid treatment processes include screening and grit removal, primary treatment,
secondary treatment, nutrient removal, and effluent disinfection. Treated effluent is discharged
to Lake Ontario. Solids handling processes include waste activated sludge thickening, sludge
stabilization by anaerobic digestion, dewatering using high speed centrifuges and biosolids
management. Numerous auxiliary systems are required for proper operation of plant processes
and include: potable water, process water (i.e. "plant water"), heating, ventilation and air
conditioning (HVAC), SCADA, odour control, electrical power distribution, natural gas, chemicals,
and instrument air.

The Ministry of the Environment, Conservation and Parks (MECP) has classified the Ashbridges
Bay Treatment Plant as a Class IV wastewater treatment facility under Regulation 129/04. In
2024, the plant operated under Amended Environmental Compliance Approval (ECA) Sewage No.
ECA No. 0574-CQ6J5H, issued on May 2, 2023.

This report is a summary of plant operations and performance in 2024. Highlights of the report
include a discussion of effluent quality and summaries of process operations, maintenance,
chemical and utility consumption, capital projects, operational costs and human resources.

! population estimated by sewershed delineation and 2021 census data

1



CITY OF TORONTO WASTEWATER TREATMENT PLANT

ﬂ]_ﬂ”llﬂllNlllWater ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT

2 PLANT PROCESS OVERVIEW

A description of the plant process is included below. A plant process flow diagram is available in
Appendix A. Additional information on the plant's process can be found on the City of Toronto
website?.

2.1 Influent

The Ashbridges Bay Treatment Plant treats wastewater flows from the Mid-Toronto, High Level,
Low Level, and Lakefront Interceptor Sewers, as well as the Queen Street and Coxwell Avenue
Trunk Sewers. The Mid-Toronto Interceptor flows are pumped to the plant via the Pumping
Station known as "T Building". The High Level and Low Level Interceptor Sewers, and the Queen
Street Trunk Sewer flows are pumped to the plant via the Pumping Station known as "M
Building". The Lakefront Interceptor Sewer flows are pumped to the plant via the M Building or
the T Building. The Coxwell Avenue Trunk Sewer flows come to the plant by gravity. Once
wastewater enters the plant, it flows by gravity through the plant’s processes.

Influent to the Ashbridges Bay Treatment Plant also includes sludge flows received from the
Humber Treatment Plant and the North Toronto Treatment Plant via the Mid-Toronto
Interceptor and Coxwell Sanitary Trunk Sewer, respectively.

2.2 Preliminary Treatment

Raw wastewater enters the Headworks (known as "P" and "D" Buildings) for grit and screenings
removal. The P Building has six aerated grit channels and six mechanical screens. D Building has
five mechanical screens and four aerated grit channels. The removed grit and screenings from P
and D Buildings are hauled to a sanitary landfill site. Ferrous chloride is applied for nutrient
removal (i.e. phosphorous removal) to the distribution conduits upstream of the aerated grit
channels.

2.3 Primary Treatment

Primary Treatment occurs in the Primary Clarification Tanks, where the flow velocity of the
wastewater is reduced to allow heavier solids to settle to the bottom. There are 12 Primary
Clarification Tanks. Sludge collectors in the tanks sweep the settled sludge, called primary or raw
sludge, into sludge hoppers. Floating solids, called scum, are collected from the top of the water

2https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-
treatment-plants-and-reports/

2


https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment-plants-and-reports/
https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment-plants-and-reports/

CITY OF TORONTO WASTEWATER TREATMENT PLANT

ID_H]TIIRIINIIIWater ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT

and swept into scum hoppers. The primary sludge and scum are then pumped out for further
treatment and the wastewater, called primary effluent, continues onto secondary treatment.

2.4 Secondary Treatment

The primary effluent receives secondary treatment through a conventional, suspended biomass
activated sludge process in the Aeration Tanks. The mixed liquor consists of primary effluent
mixed with return activated sludge (RAS), which is removed from the Final Clarification Tanks and
contains micro-organisms that naturally occur in wastewater and facilitate its degradation. In the
presence of oxygen, these micro-organisms break down organic material in the wastewater. Air
is supplied to the Aeration Tanks through 10 electrically driven blowers. There are a total of 11
Aeration Tanks that employ a step feed aeration process with four passes per tank. Aeration Tank
No.1 and 3 — 9 are equipped with plastic disc coarse air bubble diffusers; Aeration Tank No. 10
and 11 are equipped with stainless steel coarse bubble diffusers; and Aeration Tank No. 2 is
equipped with a mix of ceramic and membrane fine bubble diffusers.

The mixed liquor from the Aeration Tanks flows to 11 large Final Clarification Tanks, where the
activated sludge is allowed to settle. A controlled quantity of this sludge is returned to the
Aeration Tanks as RAS in order to maintain a sufficient biomass concentration. The excess is
removed as waste activated sludge (WAS).

The plant has 10 Dissolved Air Flotation (DAF) Tanks to thicken WAS with the use of air and a
thickening polymer, which is used as a coagulant. The plant also has the capacity to co-settle
WAS from the Final Clarification Tanks in the Primary Clarification Tanks. At the DAF facility,
incoming WAS first enters an inlet splitter box, dividing the inlet flow between the DAF tanks in
operations. This splitter box also contains an overflow pipe which allows the excess WAS flow to
return to the Aeration Tanks.

2.5 Final Effluent

Through operating and maintaining preliminary, primary, and secondary treatment processes,
final effluent is treated to meet Schedule B of the ECA (No. 0574-CQ6J5H). Sodium Hypochlorite
is used to disinfect and kill pathogens in the final effluent.

The final effluent is discharged to Lake Ontario through an outfall pipe equipped with diffusers
and extending approximately 1000 m into the lake from the shore. During periods of wet weather
flows, the plant also has the capability of discharging final effluent through the seawall gates to
prevent flooding.



CITY OF TORONTO WASTEWATER TREATMENT PLANT

ﬂ]_ﬂ”llﬂllNlllWater ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT

2.6 Solids Handling

All primary sludge, thickened WAS (TWAS), co-settled WAS from the Primary Clarification Tanks,
and scum from the Primary and Secondary Clarification Tanks, collectively called "sludge", is
treated, handled and disposed of in a similar manner, consisting of anaerobic digestion,
dewatering and then hauled or pelletized.

Anaerobic digestion is the biological degradation (stabilization) of organic materials in the
absence of oxygen — it reduces volume of solids, destroys pathogens and mitigates sludge odour.
The process produces digester gas, made up predominantly of methane. This gas is used as a
supplementary fuel for plant needs, including process and space heating, thereby reducing the
plant's operating costs and carbon footprint. The digesters are operated in the mesophilic
temperature range (34 —38°C). The Digestion process at Ashbridges Bay Treatment Plant consists
of 20 primary digesters.

The resulting anaerobically digested sludge, called "biosolids", is subsequently conditioned with
a polymer and dewatered by centrifugation. Twelve solid bow| dewatering centrifuges are used
to dewater the biosolids. The resulting biosolids "cake" is pumped either to the plant's Truck
Loading Facility, or to the onsite pelletizer facility.

2.7 Solids Management

The dewatered biosolids are managed in a number of ways, including agricultural land
application, third party process stabilization, pelletization, landfilling, and mine reclamation.



CITY OF TORONTO WASTEWATER TREATMENT PLANT

ID_H]TIIRIINIIIWater ANNUAL REPORTS

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2024 ANNUAL REPORT

3 PROCESS SUMMARY

3.1 Process Parameters

A summary of key secondary treatment effluent and final effluent parameters against the ECA
objectives and limits are shown in Table 1. Influent and effluent performance charts are available
in Appendix B. Historical performance data is included in Appendix C.

Table 1: Secondary Effluent Parameters

Total

E-Coli
cBODs! TSS, TP, Residual ’ .
Parameter > . count/100mL pH Min pH Max
,mg/L mg/L mg/L Chlorine
, mg/L
Secondary Effluent
January 8.4 16.3 0.8 0.70 191 6.7 7.2
February 10.4 19.0 0.8 0.69 90 6.8 7.2
March 5.9 9.8 0.5 0.71 123 6.7 7.2
April 8.8 16.6 0.7 0.74 54 6.8 7.3
May 7.2 14.5 0.7 0.71 111 7.1 7.4
June 6.1 16.2 0.8 0.71 144 7.0 7.3
July 8.0 22.0 0.8 0.72 220 6.9 7.3
August 6.3 11.0 0.6 0.73 31 7.0 7.4
September 7.0 10.7 0.7 0.71 128 6.9 7.8
October 5.3 7.6 0.5 0.72 195 6.9 7.2
November 8.7 29.7 1.3 0.73 814 7.0 7.3
December 6.3 17.8 0.93 0.80 51 6.7 7.2
Annual Average Effluent | 15.9 0.8 0.72 179 7.1
Concentration
Loading? kg/d 4079 8827 425 N/A N/A N/A N/A
Removal Efficiency ,% 95% 94% 89% N/A N/A N/A N/A
ECA Requirements **°
Final Effluent Objective AAC: AAC: MAC: 1.0 N/A N/A 6.5-8.5
25.0 25.0 mg/L
mg/L mg/L
Secondary Treatment AAC: AAC: MAC: 0.9 N/A N/A 6.5-8.5
Effluent Objective 15.0 15.0 mg/L
mg/L mg/L
Secondary Treatment AAC: AAC: MAC: 1.0 N/A N/A 6.0-9.5
Effluent Limit 25.0 25.0 mg/L
mg/L mg/L
Average Waste Loading AAL: AAL: AAL: 818 N/A N/A N/A
Limit3 20,450 20,450 kg/d
kg/d kg/d




CITY OF TORONTO WASTEWATER TREATMENT PLANT
ANNUAL REPORTS

0l TORONTO\Water

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT

2024 ANNUAL REPORT

1 ¢cBOD = 0.8 * BOD assumed for removal efficiency calculatons.

2 Loading is calculated based on the flow rates as provided in Table 2.
3 Loading is calculated based on the flow rates as provided in Table 2.
4 Referenced from ECA Sewage 0574-CQ6J5H, issued on May 2, 2023.
5 AAC refers to Annual Average Concentration, MAC refers to Monthly Average Concentration, MGMD refers to Monthly Geometric Mean